New
X-Carve Laser Mount for PLH3D-15W With A Mounted Engraving Laser

X-Carve Laser Mount for PLH3D-15W

This mount allows you to swiftly add laser cutting and engraving capabilities of PLH3D-15W to your X-Carve CNC machine. The engraving and cutting laser head is mounted frontally.

Contact Us

Payment logo

Manufacturer:

Product Description

Features of the X-Carve Laser Mount for PLH3D-15W Engraving and Cutting Laser Head



This mount consists of two parts, described and depicted below:


  • X-Carve Laser Mount for PLH3D-15W Part F: This part has a distinctive L-Shape and is supposed to be mounted in front of your X-Carve router. It is meant to be screwed to Part S as well as the router with three M4 55 mm (M4x55) screws and two M4 10 mm (M4x10) screws. Its main function is to hold the PLH3D-15W engraving laser head on your X-Carve CNC. PLH3D-15W should be screwed to Part F with four M5 12 mm (M5x12) screws. In the pictures below, it is shown in the picture on the left.
  • X-Carve Laser Mount for PLH3D-15W Part S: This part has a rectangular shape and is meant to go by the side of your X-Carve router. Its main function is to add some distance between the PLH3D-15W engraving laser head and your X-Carve router. This part of the X-Carve Laser Mount for PLH3D-15W is shown below in the picture on the right.

X-Carve Laser Mount for PLH3D-15W Part F
X-Carve Laser Mount for PLH3D-15W Part S

Once assembled, your X-Carve Laser Mount for PLH3D-15W should look like this:


Assembled and Ready X-Carve Laser Mount for PLH3D-15W Engraving Laser

Reviews

Write a review